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Electric Installation

AS-I Operation

sealed housing which are triggered by the standard cams mounted on the

actuator shaft. As the actuator cycles, the cams align with the sensor and
activate the proximity switch. When the valve is open, the top cam is directly in front
of the sensor and an open valve status is shown. When the valve is closed, the bottom
cam is directly in front of the sensor and a close status is shown. This sensor is wired to
one side of the internally mounted AS-I communications PCB. The other side of the
communications PCB accepts the actuator supply voltage (115 VAC, 230 VAC, etc).
The AS-I master communicates with the PCB; and when commanded by the master,
relays inside the PCB change states and cycles the actuator.

T he internally mounted sensor has two proximity switches located in a compact

AS-TI Installation

Reference drawing # 289592 for actuator internal modifications and drawing
#’s 0015PB and 0016PB for AS-I accessory installation

wiring will be modified later). Now remove terminal strip #24 and switches

#25, as they are not required (do not discard screws). Install sensor and
spacer to limit switch posts using limit switch screws and supplied washers (make sure
gap between sensor and cam is approximately 1/167). Install PCB bracket onto base
plate using screws from terminal strip (make sure that bracket screws and base plate
screws are facing the conduits). Mount PCB and shield to bracket using supplied
screws, nuts, and spacers; making sure NOT to over-tighten as PCB damage will occur.
Install M12 conduit connector in the left side conduit for wiring to PCB. Remove
connectors from capacitor wires where they connected to the limit switch and
terminate to PCB as shown on dwg #0016PB. Continue terminating sensor and
conduit (as per dwg# 0016PB); installation of components is complete.

D isconnect wiring from terminal strip #24 and limit switches #25 (capacitor

AS-1I Maintenance

The Series 92 electric actuators are manufactured with lubricating grease

in the gear case and gearbox. In most cases, this lubricant should never
have to be replenished; however if deemed necessary, we recommend using
Aeroshell Grease #17, mfg. by Shell Oil Co. Consult our technical department
before replenishing lubricant.

T here is no maintenance to be performed for the AS-I components.
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In outdoor or wet locations keep top and bottom seals coated with a silicone-

based grease.

CAUTION:

Before any maintenance is performed, and to reduce the chance of

electrical shock,

NEVER remove actuator cover while circuits are live.

Spare Parts

The following should be kept on hand as spare parts.
1 --- Capacitor (Part #27 or #28)

Sensor Specifications

Electrical Design AC/DC
Output Normally Open
Operating Voltage 20-140 AC/10-140 DC
Current Rating (Continuous) 200 mA
Minimum Load Current 5mA

Short-circuit Protection —

Reverse Polarity Protection —

Overload Protection —

Leakage Current <.8mA
Real Sensing Range 16 +/-10%
Operating Distance 0-.13in
Function Display 2 x Red
Switching Status LED
Operating Temperature 0°F-176°F
Protection IP67
Housing Material Pocan; PC
Connection PVC Cable/6ft
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Communication PCB Specifications

Reverse Polarity Protection AS-| Power Only
gﬁgftocr)i?guﬂfgrotecte q Yes (current limit at 200mA) *
Current Consumption <130 mA with Above Sensor
AS-| Voltage Range 26.5...31.6 VDC
Indication of AS-I Power LED (Green)
Output Relay
Output (Supply) Voltage ?

Maximum Current Load °

Per Output ’

Switching Status 4 LEDs (Yellow)
Operating Temperature 0°F-125°F

* A short circuit at the output supply is not signaled to the AS-l Master

Series 92 Description

sahi/ America Series 92 reversing electric actuators feature capacitor run
A motors, permanently lubricated gear train, and hardened steel spur gears.
These units can provide from 400 in-lbs up to 2000 in-lbs. of output

torque.

The Series 92 models feature a Nema-4 (7)* enclosure as a standard and are
available in 115VAC, 220VAC, 12VDC, 24VDC, 12VAC, and 24VAC voltages.
*Consult factory for NEMA 7

AS-Interface models are equipped with integral thermal overload protection with
automatic reset (AC models), an independently adjustable limit switch sensor,
declutchable manual override, position indicating beacon, baked powder epoxy
coating, stainless steel trim and an ISO bolt circle.
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Series P2 Installation

Reference drawing# 289592

1. To gain access to terminal strip it is necessary to remove manual override knob
(Part #18 for Models S-92, A92, B92 or Hand wheel Part #18A for Model C-
92) by loosening slotted setscrew (Part #39). Remove cam (Part #51) by
loosening 2 set screws. Remove 2 cover screws, the remaining 6 cover screws
are packaged inside the actuator.

2. Install  conduit  fiting  (1/2" NPT) to  actuator  base.
Note: Proper conduit fitting must be used to maintain enclosure rating
(weatherproof, explosion proof or combination weather proof/explosion
proof). See actuator setial# tag located on housing for NEMA rating.

3. Make electrical connections to terminal strip as shown on wiring schematic
#0016PB (per various electrical codes there is a green screw on the actuator
base plate for grounding purposes). Terminals are suitable for up to #14 AWG
wire. All units are completely calibrated prior to shipment. No internal
adjustments should be required.

4. We recommend sealing conduit openings on units installed outdoors or
exposed to large temperature swings (15°F or more). We also recommend the
heater option in these applications.

5. Replace actuator cover, and gasket if removed. Install 8 cap screws supplied
and tighten securely. For outdoor or wet locations it is recommended prior to
replacing the cover that the top shaft seal be cleaned and coated with silicone
grease. Also clean shaft and lightly coat seal area of shaft with silicone grease.
Unit is now ready for operation.

Manual Override Operation

exposed flats and rotate within labeled limits as indicated by arrows for Models
S92, A92, B92. For Model C92 push down on hand wheel (Part #18A) and
rotate within labeled limits

P ull up the declutching knob (Part #18) and apply a 5/8" open end wrench to

To re-engage simply rotate actuator shaft in the opposite direction until declutching
knob drops back down into position (Models S§92, A92, B92). For Model C92 rotate
hand wheel until it moves up and re-engages.

CAUTION: The manual override should only be used when there is no power
applied to actuator. When power is restored the actuator will automatically
resume normal operation

92 with AS-Interface Inst Manual October 16, 2003 Revison A Page 5 of 8



Electrical Requirerments

115 Vac 220 Vac 12 Vdc 24 Vde 12 Vac 24 Vac
Model Torque | Amp | Duty | Amp | Duty | Amp | Duty | Amp | Duty | Amp | Duty | Amp | Duty |Cycle Time/90° | Weight
(in-lbs) | Draw | Cycle | Draw | Cycle | Draw | Cycle | Draw | Cycle | Draw | Cycle | Draw | Cycle (sec) (Ibs)
592 400 50| 100% 8 75% 2.0 75% 4.0 75% 2.0 75% 3.0 75% 10 15.3
AB2 700 5 75% 8 50% 2.0 75% 4.0 75% 2.0 5% 3.0 75% 10 15.3
B92 1100 50| 100% 8 15% 2.0 75% 4.0 75% 2.0 5% 3.0 75% 25 15.5
92 2000 1.00 50% 8 50% 2.0 75% 4.0 75% 2.0 75% 3.0 75% 25 18.3

Notes: All Amp ratings are considered locked rotor.
Duty cycles are for ambient temperature (73° F).

Mounting Instructions

CLOSED). The flats on the actuator shaft and the indicator should now
indicate valve position.

P osition the valve and the actuator to corresponding positions (either OPEN or

Ball Valves

1. Multi Port Ball Valves: Reference Drawing #0110BV for 1/2” - 2”

Install plate #8 to actuator #2 using screws #7 (1-1/2” and 2” only). Mount saddle #5
onto valve #1, (Saddle is an interference fit over neck of valve press down tight), then
tighten setscrews #3 to secure in place. Insert coupling #6 onto stem of valve #1 and
bolt actuator #2 onto assembly tightening bolts #4 evenly.

2. Multi Port Ball Valves: Reference Drawing #0111BV for 2-1/2” —4”

Install plate #6 to actuator #2 using screws #8. Mount saddle #5 onto valve #1,
(Saddle is an interference fit over neck of valve press down tight must also be solvent
cemented to valve body), then tighten setscrews #3 to secure in place. Insert coupling
#7 onto stem of valve #1 and bolt actuator #2 onto assembly tightening bolts #4
evenly.

Note: Due to the torque required on sizes 3” and 4”, we recommend that
saddle #5 be solvent cemented to valve as well as using set screws #3.

3. Type 21 Ball Valves: Reference Drawing #0107BV for 1/2"-2"
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Install mounting bracket #3 to actuator #2 using bolts #8 and washers #9. Insert
coupling #4 on stem of valve #1 and then bolt valve #1 to mounting bracket #3 using

bolts #5, nuts #6, and washers #7.
Note: All bolts should be snug and not excessively over tightened.

4. Type 21 Ball Valves: Reference Drawing #0113BV for 2-1/2” - 4"

Install mounting bracket #3 to actuator #2 using bolts #8 and washers #9. Insert
coupling #4 on stem of valve #1 and then bolt valve #1 to mounting bracket #3 using
bolts #5, nuts #6, and washers #7.

Note: All bolts should be snug and not excessively over tightened.

Butterfly Valves

1. Type 56 Butterfly Valves: Reference Drawing # 0204BF for sizes 1-1/2”
thru 6”

All 1-1/2” — 6” Type 56 butterfly valves as a standard feature conform to an ISO
5211/1-5211/I1-DIN-3.337 specification standard. No Specially machined stem or
valve body drilling required. Remove handle (remove handle cap & hex head bolt) to
expose throttle plate screws. Remove throttle plate and retaining washer to expose
existing (I) series bolt pattern.

CAUTION: If valve is in line, system must be shut down and have no line
pressure before removing throttle plate and retaining washer.

Install mounting bracket #3 to actuator #2 using bolts #8 and washers #9. Insert
coupling #4 on stem of valve #1 and then bolt valve #1 to mounting bracket #3 using
bolts #5, nuts #06, and washers #7. Keeping in mind line scribed in top of valve stem
indicates disc otientation before mounting and actuator flats indicate disc orientation
after mounting.

2. Type 56 Butterfly Valves: Reference Drawing # 0168BF for size 8”

All 8” Type 56 buttetfly valves as a standard feature conform to an ISO 5211/I-
5211/I1-DIN-3.337 specification standard. No Specially machined stem ot valve body
drilling required. Remove handle (remove handle cap & hex head bolt) to expose
throttle plate screws. Remove throttle plate and retaining washer (or gear-operator) to
expose existing (F) series bolt pattern.

CAUTION: If valve is in line, system must be shut down and have no line
pressure before removing throttle plate and retaining washer or gear-operator.

Install mounting bracket #2 to actuator #10 using bolts #7 and washers #8. Insert
coupling #9 on stem of valve #1 and then bolt valve #1 to mounting bracket #2 using
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bolts #3, nuts #06, and washers #4 & 5. Keeping in mind line scribed in top of valve
stem indicates disc orientation before mounting and actuator flats indicate disc
orientation after mounting.

CAUTION: If mounted unit is installed other than straight up, the actuator
should be supported independently to prevent side loading and loosening up of
fasteners.

NOTE: When ordering replacement motor parts, and/or options, model # and
voltage must be specified.

Attachments: 10 drawings: 0016PB, 0015PB, 0168BF, 0130BV, 0200BF, 0107BV,
0110BV, 0111BV, 0113BV, 289592

ASAHI/AMERICA’

Asahi/America
19 Green Street
Malden, Ma. 02148

Phone: 800-343-3618
Fax: 800-426-7058

Internet: http://www.asahi-america.com
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VALVE
SIZE H1 C

1 1/2* |3.74 | 5

EY 3.86 | 5

2 1/2" |3.66 | S

37 3.24 | 578
4" 4,53 | 6 56
5 S.00 | 805
6" S.63 | 8 76
8" 6.70 |11, 25

[TEM DESCRIPTION MATERIAL QTY
1 |BUTTERFLY VALVE 1
2 |BRACKET MOUNTING| 300 SS 1
3 |SCREW 300 SS 4
4 |WASHER FLAT 300 SS 4
S |WASHER LOCK 300 SS 4
6 |NUT HEX 300 SS 4
7 | SCREW 300 SS 4
8 |WASHER LOCK 300 SS 4
9 |SHAFT ADAPTER 300 SS 1

10 |ACTUATOR ALUM. EPOXY COATED] 1
11 |HANDWHEEL ALUM. EPOXY COATED] 1
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- %E5 = - gee ™ DIMENSIONS TABLE UNIT: inch

NOMINAL FLANGED |THREADED SOCKET SPIGOT (BUTT END)

o -

SI7E PVC,CPVC [PPPVDF (DINY[PPPVDF (IPS)
! H |HT| L HT | L | HT ] L JHT) L JHT L[ HT L

V2 [15™™ | 2.76|3.70|5.63|2.89|4.02|3.08|4.45|2.80|3.90/3.09|4.45|3.27(4.88
Y4 | 20 |1 3.0114.50]6.77|3.48|4.72|3.56(5.08]3.27]4.49] 3.61/5.08|3.90|5.67
J 1 1 25 |3.2915.24|7.3614.13]|5.16]4.32|5.75]5.944.84|4.5715.75]4.55]6.06

‘ 12 | 40 |3.98|6.50|8.55|5.53|6.42|5.71|7.24|5.16|5.83|5.85|7.24|6.02|6.85
! 2 | 50 |4.453|7.34|9.21/6.61|7.76/6.66]8.23/6.06]6.93|6./6(8.25]|7.01|8.82
3 | 80 |5.47]10.06]11.97]9.25(10.39/9.59[11.10/8.82|9.8811.10[11.10]{ 9.69 | 11.61
4 [100 |6.9712.0114.65[11.77]14.1711.58[13.90[10.98]12.20[14.37]14.37[11.85[12.72

NOTE; 1) THE SHAPE AND APPEARANCE OF ASSEMBLY DIFFER
A LITTLE WITH NOMINAL SIZE COMPARED TO THIS DRAWING.

2) FOR DETAILED VALVE DIMENSIONS,
REFER TO DWG. NO. 0126BV, 0127BV, 0128BV.

L—PORT : DWG. NO. 0126BV
DOUBLE L—PORT : DWG. NO. 0127BV FOR REFERENCE ONLY'
CROSS PORT : DWG. NO. 0128BV ASAHIAMERICA

9 FLAT WASHER (M6.0> STAINLESS STEEL 4
8 BOLT (M6.0x1-16LGY STAINLESS STEEL 4
NUT
(FOR 172" THRU 1-1/4" + M3.0x.8)
7 (FOR 1-1/2" THRU 2" + M6.0xD STAINLESS STEEL 4

(FOR 3" + M8.0xL.ed
(FOR 4"+ M10.0x130>

=

ot L .t T -

FLAT WASHER
(FOR 1/2" THRU 1-1/4" + M3.0)

6 (FOR 1-1/2" THRU 2" + M&.0) STAINLESS STEEL 8
(FOR 3" + MB.D
(FOR 4" + MIO.OD
BOLT
(FOR 172" THRU 1" + M3.0x.8-16LG)
5 FOR 1-1/2" THRU 2" + M6.0x1-20LG) STAINLESS STEEL 4

(
(FOR 3"+ M8.0x1.25-35L0)
(FOR 4"+ M10.0xL.50-40LG)

4 COUPLING STAINLESS STEEL 303] 1

3 MOUNTING BRACKET PPG 1

e ACTUATOR SERIES 92 ZYTEL 1

1 MULTIPORT BALL VALVE TYPEZ3 PVC,CPVC,PP,PVIF 1
ITEM DESCRIPTION MATERIAL QTYy

THIS DRAWING AND ALL INFORMATION ASAHK/AM]ERJ[CA EB
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- 8,00 - UNIT: INCH

VALVE | 1,00 " Ry " " " ”
SI7E 1-1/2 e e-1/e 3 4 S S

A H 2901 | 575|618 | 646 | 716 | 846 | 897
H1 295 | 327 | 366|394 | 453 | 500 | 263

| NOTE: 1.The shape and appearance of assembly differ a little with
nominal size compared to this drawing.

2. For 1=1/2" thru. 4" Mounting Bracket : F7 x FO5,FQ7
For 5" and 6” Mounting Bracket : F10 x FO7,F10

i 9.06
[T i jam)
( |
| i FOR REFERENCE ONLY'
i ﬂ ASAHIAMERICA
7 |
RN ‘
m 9 FLAT WASHER (M&.0» STAINLESS STEEL 4
3 BOLT (MB8.0x1.25-16L0G> STAINLESS STEEL 4
NUT
! 7 (FOR 1-1/2" THRU, 4" + MB.0x1.29) STAINLESS STEEL 4
H L ‘ ] (FOR 2" AND 6" + M10.0x1.50)
| FLAT WASHER
‘ ) GFOR 1-1/2" THRU, 4" + M8.0) STAINLESS STEEL 3
(FOR 97 AND 6" + M10.0)
L ‘ L BOLT
A 35 (FIR 1-1/2" THRU, 4" + M8.0x1.25-35L0) STAINLESS STEEL 4
? ‘ (FOR 5" AND 6" + MI0.0x1.50-40L0)
! 4 COUPLING STAINLESS STEEL 303 1
H1 ‘ 3 MOUNTING BRACKET PPG 1
! 2 ACTUATOR SERIES 92 |EPOXY CUATED ALUMINUM 1
¢ K 7 1 BUTTERFLY VALVE TYPE 56 PVC,PP,PVDF 1
ITEM DESCRIPTION MATERIAL QTY

ASAHI/AMERICA.  ANY COPYING,
REPRODUCTION OR UNAUTHORIZED USE 35 GREEN STREET, P.O. BOX 653, MALDEN, MA.

THIS DRAWING AND ALL INFORMATION ASAHK/AM]ERJ[CA EB
HEREON IS THE PROPERTY OF 1SO 9001 CERTIFIED

IS FORBIDDEN WITHOUT WRITTEN

CONSENT. BUTTERFLY VALVE TYPEDS
NAME pate [SERIESS2 ELECTRIC ACTUATLR

DR | KENICHI MIYAZAKI |8/28/01 1-1/2"7 THRU &7

APPD| DAVE HURLEY 8/28/01 |s7E 5WE. NO. REV

PROD| LEO LESTER 8,/28/01 A 0200BF A

WO# /CO# SCALE

FILE NTS ‘SHEETl OF 1



KMiyazaki
FOR REFERENCE ONLY
ASAHI/AMERICA


8ee

UNIT: INCH

vgﬁ%gE 1/8// 3/4// 1// 171/4// 171/8” 8//
H c./6 | 301 | 329 | 364 | 398 | 443
H1 1.14 138 | 154 | 1.85 | 21/ | 260

NOTE. The shape and appearance of assembly differ a little with
nominal size compared to this drawing.

9 FLAT WASHER (M8.0) STAINLESS STEEL 4
8 BOLT (M80x125-16LG> | STAINLESS STEEL 4
NUT
7/ (FOR 172" THRU 1-1/4" + M5.0x8) | STAINLESS STEEL 4
(FOR 1-1/2" THRU 2" + M&6.0xD
FLAT WASHER
G (FOR 172" THRU 1-1/4" + M3.0) | STAINLESS STEEL 8
(FOR 1-1/2" THRU 2" + M6.0»
BOLT
5 (FOR 172" THRU 1-1/4" + M3.0x8-16LG) | STAINLESS STEEL 4
(FOR 1-172" THRU 2" + M&.0x1-20L06)
4 COUPLING STAINLESS STEEL 303 1
3 MOUNTING BRACKET PPG 1
o ACTUATOR SERIES 92 | EPOXY COATED ALUMINUM 1
1 BALL VALVE TYPE 21 |PVC,CPVC,PP,PVDF 1
ITEM DESCRIPTION MATERIAL QTY
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8.2¢e
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ASAHI/AMERICA

\/ALVE 7 7 7 " 4 "
S17p | 1/2t| 3/4r) 1 |-l |1mer] 2
H 195 | 231 | 2.46| 292 3.85] 4.00
HI | 333] 388 4.81 | 661 | 6,61 7.57

NOTE. The shape and appearance of assembly differ a little with
nominal size compared to this drawing.

PLATE MOUNTING
: (FOR 11/2" AND 2" ONLYD ANODIZED ALUM, !
SCREW FLAT HD
/ (FOR 11/2" AND 2" ONLYD S0 58 4
S COUPLING ANODIZED ALUM. 1
S SADDLE ANODIZED ALUM. 1
4 SCREW SOC HD (M8x12> 300 SS 4
3 SET SCREW (10-32X1/4" 300 SS e
& ACTUATOR SERIES 92 ZYTEL 1
1 MULTI PORT BALL VALVE PVC,CPVC,PP,PVDIF 1
ITEM DESCRIPTION MATERIAL Qry
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8 SCREW FLAT HD (M8.0x1.25-12LG) 300 SS 4
7 COUPLING ANODIZED ALUM, 1
H1 6 PLATE MOUNTING ANODIZED ALUM, 1
S) SADDLE PVC 1
4 SCREW SOC HD 1/4-20x11/4) 300 SS 4
3 SET SCREW (1/4-20x3/4> 300 SS 4
c ACTUATOR SERIES 92 ZYTEL 1
1 MULTI PORT BALL VALVE PVC,CPVC,PP,PVDF 1
I[TEM DESCRIPTION MATERTAL QT
UNIT: INCH
VALVE THIS DRAWING AND ALL INFORMATION ASAHK/AMHERJ[CA
- p , p HEREON IS THE PROPERTY OF
SIZE c-l/e 3 4 ASAHI/AMERICA.  ANY COPYING, - GREENISS(T)RE;O(;E E;R;EFISA]‘SDEN "
¢ |51z | 550 | e SO o mionics v o
H1 10.34 10.34 12.24 CONSENT. MULTI PORT BALL VALVE
NAME pale  |ISERIESSZ ELECTRIC ACTUATUR
NOTE. The shape and appearance of assembly differ a little with DR DAN CAMERDON|8/3/01 c=1/2" THRU 47
nominal size compared to this drawing. APPD| DAVE HURLEY  |8/3/01  foor DWG REV
PROD| LED LESTER 8/3/01 0111BV A
WOz /CO# SCALE
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2.9 f 1 UNIT: INCH
544 VALVE Y. y "
SI7E °o-1/2 3 4
H ole 2.47 697
H1 .83 3.35 4,33
jam paa
[ ] NOTE. The shape and appearance of assembly differ a little with
( | nominal size compared to this drawing.
famy (e
9 FLAT WASHER (M8.0> STAINLESS STEEL 4
8 BOLT (MB.0x1.25-16LG> STAINLESS STEEL 4
NUT
7 (FOR 2-1/72" AND 3" : M8.0x122) STAINLESS STEEL 4
7 \ ( (FOR 4" + M10.0x1.50>
FLAT WASHER

S (FOR 2-1/2" AND 3" + MB.0) STAINLESS STEEL 8

yis g
Liﬁj (FOR 4" + M10.0)
BOLT
N S (FOR 2-172" AND 3" + MB.0x1.25-35L0) STAINLESS STEEL 4
~ (FOR 4"+ M10.0x1.50-40LG>
\ 4 COUPLING STAINLESS STEEL 303] 1
- 3 MOUNTING BRACKET PPG 1
KJ e ACTUATOR SERIES 92 |EPOXY COATED ALUMINUM| 1
H1 1 BALL VALVE TYPE 21 PVC,CPVC,PP,PVDIFE 1
N A = ITEM DESCRIPTION MATERIAL QTY
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SERIES 92
PARTS LIST & MATERIALS OF CONSTRUCTION

FOR REFERENCE ONLYT

ASAHI/AMERICA

S92= 400 IN*LBS
A92= 0 IN*LBS
B32=1100 IN*LBS
(€92=2000 IN*LBS

ITEM|PART NO QUANTITY DESCRIPTION
ND S92 | A%2 | Bo2 | C%e
1 7401520 BASE
2 | 7401440 WIRING HARNESS - 4 PCS
3| 7401060 BASE PLATE
4| 7401940 COVER
S | 7401925 WIRING DIAGRAM LABEL
6 | 7401900 — | SHAFT MAIN
€A | 7401905 | - | - | - SHAFT MAIN
7 | 7401360 | 2 [ 2 [ 2 [ 2 [P
7 - - SHAFT STUB
7 - [ - SPUR GEAR 1B
7 - = SPUR GEAR 1A
7 T 1 GEAR_PINION
7 11 BEARING PINION
7 — [ - [ 2 [ 2 [ BEARING FL - SPUR GEAR
7 T[T [ 1 [ 1 | GEAR MAIT
7 T 1 [ 1 [ - [ SHAFT INNER
7 - [ - [ - [ 1 [ SHAFT INNER
7 T [T [T [ 1 | SHAFT RETAINER
7 T OB LOVER
7 N O T 0B UPPER
7 - - - HANDWHEEL
7 COLLAR
7 BEARING UPPER COVER
7 BASE PLATE BEARING
7 BASE BEARING
7 2 |2 | 2 | caM
7 2 [ 2 [ 2 [ TERMINAL BLOCK 1-8
7 2 [ 2 | 2 | TERMINAL BLOCK 9-16
7 2 | 2 | 2 | SWITCH ACTUATOR
7 0-RING BASE/COVER
7 - [ 1 [ - | CAPACITOR 4.2 MFD
[ 74 — [T [ - [ - [ CAPACITOR &7 MFD
28 [ 74 — [ - [ - [ 1 [ CAPACITOR 7.6 MFD
29 T [ 1 [ 1 [1 [ CLAMP CAPACITOR
30 | 7401340 | 1 [ 1 [1 [ 1 [ MOTOR
3L | 7401250 [ 1 [ 1 [ 1 [ 1 | SHELL
32 | 74001220 | 1 |1 [ 1 | - | SPRING
32A] 7401230 | - | - [ - [ 1 | SPRING
3 | 7401620 | 2 | & | 2 | 2 | SCREW ROUND HD. 4-40 x 100 LG
4| 7400240 | 1 | L | 1 | 1 | WASHER, FLAT #10 6450 x .06 THK
S | 7401680 | 3 | 3 | 3 | 3 | SCREW FLAT HD. 8-32 x 25 LG, SS.
6 | 7401640 8 | 8 | SCREW HEX HD. 5/16-18 x 100 LG. SS.
7| 7401521 T | 1 | SCREW SELF TAP (GREEN) #10 x 50 LG
38 | 7401880 3 | 3 | KEY, WOODRUF 3/32
9 | 7401700 11 W 8-32 x 50 LG. SS.
40 | 7401740 | 4 | 4 [ 4 [ 4 x 12 LG
41 | 7400600 | 4 | 4 [ 4 | 4 #4 x50 LG,
42 | 7400660 | 5 | 5 [ S5 [ 5 CREW SELF TAP SLOT/HEX #10 x 50 LG.
43 [ 7401720 | 4 | 4 [ 4 [ 4 EW _SLOT/HEX 10-32 x 162 LG,
44 [ 7401040 EAL BASE
45 [ 7401140 EAL COVER
46 | 7401580 0-RING SHAFT
47 | 740199 OVERRIDE LABEL
48 [ 740196 COVER NAMEPLATE
45 [ 7401971 BASE _NAMEPLATE
S0 | 740143 CAPACITOR HARNESS- 2 PCS
SL | 7401485 | - | - | - HANDWHEEL CAM
S2 | 810017 CAM SCREW SET 1/4-20 x /250 LG
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